SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11A-CDD_Ant3_6415

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 15.50 dg Mode Sweep

@ 1Rm View
Limit ¢theck PARS
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CF 6.415 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.92 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 28,800 MHz | 200.000 kHz 6.38223 GHz -63.79 dém -52.87 dB -12.87 dB
-28,800 MHz -19.200 MHz | 200.000 kHz 6.38630 GHz -64.39 dem -53.47 dB -13.59 dB
-19.200 MHz -10.600 MHz | 200.000 kHz 6.40437 GHz -46.07 dBm -35.15 dB -15.13 dB
-10.600 MHz -9.600 MHz | 200.000 kHz 6.40440 GHz -46.23 dBm -35.32 dB -15.42 dB

9.600 MHz 10.600 MHz |~ 200.000 kHz 6.42560 GHz -45.88 dBm -34.96 dB -15.06 dB
10.600 MHz 19.200 MHz | 200.000 kHz 6.42564 GHz -45.85 dBm -34.93 dB -14.90 dB
19.200 MHz 28,800 MHz | 200.000 kHz 6.44377 GHz -64.48 dém -53.56 dB -13.61dB
28.800 MHz 50,000 MHz = 200,000 kHz 6.46074 GHz -63.87 dém -52.96 dB -12.96 dB

| ) (T
Dats: 17.AUG.Z

11A-CDD_Ant4_6415

Spectrum

Ref Level 10.00 dBm Offset 15.62 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PABS
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CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -15.21 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29.100 MHz 200,000 kHz 6.38348 GHz -64.17 dBm -48.96 dB -8.96 dB
-29,100 MHz -19.400 MHz | 200,000 kHz 6.38597 GHz -64.67 dBm -49.46 dB -9.54 dB
-19.400 MHz -10.700 MHz 200,000 kHz 6.40430 GHz -50.73 dBm -35.52 d -15.52 dB
-10.700 MHz -9.700 MHz | 200.000 kHz 6.40431 GHz -50.95 dBm -35.74 dB -15.84 dB
9.700 MHz 10.700 MHz | 200.000 kHz 6.42570 GHz -50.81 dBm -35.60 dB -15.70 dB
10.700 MHz 19.400 MHz | 200.000 kHz 6.42570 GHz -50.61 dBm -35.40 dB -15.40 dB
19.400 MHz 29,100 MHz = 200,000 kHz 6.44410 GHz -64.86 dBm -40.65 dB -0.66 dB
29,100 MHz 50,000 MHz = 200,000 kHz 6.45075 GHz -64.11 dém -48.90 dB -8.90 dB
I ) [T
Date: 17.AUG.2023 11

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11A-CDD_Ant3_6535

Spectrum

ﬁ

Count 100/100

Ref Level 10.00 dBm

Offset 15.57 d8 Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.535 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.08 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz 28,650 MHz | 200.000 kHz 6.50456 GHz -63.80 dém -52.72 dB -12.72 dB
-28.650 MHz 19,100 MHz | 200.000 kHz 6.50636 GHz -64.58 dBm -53.50 dB -13.52 dB
-19,100 MHz -10.550 MHz | 200.000 kHz 6.52442 GHz -45.66 dBm -34.58 dB -14.56 dB
-10.550 MHz -9.550 MHz | 200.000 kHz 6.52445 GHz -45.68 dBm -34.60 dB -14.70 dB

9.550 MHz 10.550 MHz | 200.000 kHz 6.54555 GHz -46.27 dBm -35.19dB -15.20 dB
10.550 MHz 19.100 MHz | 200.000 kHz 6.54556 GHz -46.18 dBm -35.10 dB -15.10 dB
19,100 MHz 28,650 MHz | 200,000 kHz 6.56364 GHz -64.28 dém -53.20 dB -13.22 dB
28.650 MHz 50,000 MHz = 200,000 kHz 6.58427 GHz -63.81 dBm -52.73 dB -12.73 dB

| ) [T
Date: 17.AUG.Z 11:48:18

11A-CDD_Ant4_6535

Spectrum

Ref Level 10.00 dBm  Offset 15.49 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PABS
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CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -15.04 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -28,950 MHz 200,000 kHz 6.50274 GHz -64.30 dBm -49.26 dB -9.26 dB
-28,950 MHz -19.300 MHz | 200,000 kHz 6.50610 GHz -65.03 dBm -49.99 dB -10.04 dB
-19.300 MHz -10.650 MHz | 200,000 kHz 6.52431 GHz -49.97 dBm -34.93 dB -14.89 dB
-10.650 MHz -9.650 MHz | 200.000 kHz 6.52436 GHz -49.80 dBm -34.76 dB -14.86 dB
9.650 MHz 10.650 MHz | 200.000 kHz 6.54564 GHz -49.95 dBm -34.91 dB -15.21 dB
10.650 MHz 19.300 MHz |~ 200.000 kHz 6.54570 GHz -49.93 dBm -34.89 dB -14.85 dB
19.300 MHz 28,950 MHz | 200,000 kHz 6.56384 GHz -64.47 dgm -40.44 dB -0.58 db
28.950 MHz 50,000 MHz = 200,000 kHz 6.57868 GHz -63.82 dBm -48.78 dB -8.78 dB
I ) [T
Date: 17.AUG.2023 11:49:39

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11A-CDD_Ant3_6695

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 15.52 d8

Mode Sweep

@ 1Rm View

Limit ¢theck PA|
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CF 6.695 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.00 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28.350 MHz | 200.000 kHz 6.66153 GHz -63.80 deém -51.80 dB -11.80 dB
-28.350 MHz 18,900 MHz | 200.000 kHz 6.66678 GHz -64.15 dem -52.15 dB -12.32 dB
-18.900 MHz -10.450 MHz | 200.000 kHz 6.68454 GHz -46.16 dBm -34.16 dB -14.14 dB
-10.450 MHz -9.450 MHz | 200.000 kHz 6.68456 GHz -46.29 dBm -34.29 dB -14.39 dB

9.450 MHz 10.450 MHz | 200.000 kHz 6.70545 GHz -47.09 dBm -35.09dB -15.19 dB
10.450 MHz 18.900 MHz | 200.000 kHz 6.70545 GHz -46.94 dBm -34.94 dB -14.94 dB
18.900 MHz 28,350 MHz | 200.000 kHz 6.72332 GHz -64.34 dBm -52.34 dB -12.37 db
28.350 MHz 50,000 MHz = 200,000 kHz 6.73099 GHz -63.56 dBm -51.56 dB -11.56 dB

| ) (T
Dats: 17.AUG.Z 11:57:10

11A-CDD_Ant4_6695

Spectrum
Ref Level 10.00 dBm  Offset 15.41 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.92 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,950 MHz 200,000 kHz 6.64778 GHz -63.92 dBm -50.00 dB -10.00 dB
-28,950 MHz -19.300 MHz | 200,000 kHz 6.66610 GHz -64.69 dBm -50.76 dB -10.82 dB
-19.300 MHz -10.650 MHz | 200,000 kHz 6.68435 GHz -48.71 dBm -34.78 dB -14.78 dB
-10.650 MHz -9.650 MHz | 200.000 kHz 6.68436 GHz -48.61 dBm -34.60 dB -14.79 dB
9.650 MHz 10.650 MHz | 200.000 kHz 6.70565 GHz -49.26 dBm -35.34 dB -1544 dB
10.650 MHz 19.300 MHz |~ 200.000 kHz 6.70566 GHz -49.33 dBm -35.41dB -15.39 dB
19.300 MHz 28,950 MHz | 200,000 kHz 6.72394 GHz -64.45 dém -50.53 dB -10.54 dB
28.950 MHz 50,000 MHz = 200,000 kHz 6.73685 GHz -63.65 dBm -40.73 dB -0.73 dB
I ) [T
Date: 17.AUG.2023 11:58:43

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11A-CDD_Ant3_6855

Spectrum
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Ref Level 10.00 dem Offset 15.53 d8
Count 100/100

Mode Sweep

@ 1Rm View
Limit ¢theck PARS
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CF 6.855 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -9.28 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28.350 MHz | 200.000 kHz 6.81972 GHz -63.27 dém -53.90 dB -13.99 dB
-28.350 MHz 18,900 MHz | 200.000 kHz 6.82667 GHz -63.65 dBm -54.37 dB -14.39 dB
-18.900 MHz -10.450 MHz | 200.000 kHz 6.84453 GHz -43.74 dBm -34.46 dB -14.45 dB
-10.450 MHz -9.450 MHz | 200.000 kHz 6.84456 GHz -43.75 dBm -34.47 dB -14.57 dB

9.450 MHz 10.450 MHz | 200.000 kHz 6.86545 GHz -44.36 dBm -35.08 dB -15.18 dB
10.450 MHz 18.900 MHz | 200.000 kHz 6.86552 GHz -44.42 dBm -35.14 dB -15.08 dB
18.900 MHz 28,350 MHz | 200.000 kHz 6.88335 GHz -63.72 dém -54.44 dB -14.44 dB
28.350 MHz 50,000 MHz = 200,000 kHz 6.80508 GHz -52.90 dBm -52.62 dB -13.62 dB

| ) (T
Dats: 17.AUG.Z 13:55:09

11A-CDD_Ant4_6855

Spectrum

Ref Level 10.00 dém  Offset 15.45d8
Count 100/100

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
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CF 6.855 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -13.96 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 28,800 MHz | 200.000 kHz 6.81460 GHz -63.62 dém -49.65 dB -9.65 dB
-28,800 MHz -19.200 MHz | 200.000 kHz 6.82622 GHz -64.30 dem -50.34 dB -10.36 dB
-19.200 MHz -10.600 MHz | 200.000 kHz 6.84438 GHz -48.65 dBm -34.60 dB -14.67 dB
-10.600 MHz -9.600 MHz | 200.000 kHz 6.84441 GHz -48.74 dBm -34.78 dB -14.98 dB

9.600 MHz 10.600 MHz |~ 200.000 kHz 6.86559 GHz -48.61 dBm -34.64 dB -14.94 dB
10.600 MHz 19.200 MHz | 200.000 kHz 6.86561 GHz -48.57 dBm -34.60 dB -14.60 dB
19.200 MHz 28,800 MHz | 200.000 kHz 6.88360 GHz -63.86 dBm -40.89 dB -10.02 dB
28.800 MHz 50,000 MHz = 200,000 kHz 6.80466 GHz -62.86 dBm -48.90 dB -8.90 dB

| ) (T
Date: 17.AUG.2023 13:5

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX20MIMO_Ant3_5935

Spectrum =
Ref Level 0.00 dém  Offset 15.01 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
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Spectrum Emission Mask Standard: None
Peak Power -24.20 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31,500 MHz 200,000 kHz 5.89412 GHz -73.87 dBm -49.67 dB -9.67 dB
-31.500 MHz -21.000 MHz | 200.000 kHz 5.90357 GHz -74.63 dBm -50.43 dB -10.50 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 5.92349 GHz -62.83 dBm -38.62 d -18.62 dB
-11.500 MHz -10.500 MHz | 200,000 kHz 5.92351 GHz -62.98 dBm -38.78 dB -18.98 dB
10.500 MHz 11.500 MHz = 200.000 kHz 5.94649 GHz -63.15 d&m -38.94 dB -19.04 dB
11.500 MHz 21.000 MHz =~ 200,000 kHz 5.94651 GHz -62.93 dBm -38.73dB -18.73 dB
21.000 MHz 31,500 MHz  200.000 kHz 5.06633 GHz -74.81 dém -50.61 dB -10.80 dB
31.500 MHz 50,000 MHz |~ 200.000 kHz 5.97691 GHz -74.24 dgm -50.04 dB -10.04 dB

Wi e

11AX20MIMO_Ant4_5935

Spectrum A
Ref Level 0.00 d8m  Offset 14,99 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 5.935 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -28.20 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 5.89394 GHz -74.02 dBm -45.81 dB 5.81dB
-31.350 MHz -20,900 MHz | 200,000 kHz 5.90371 GHz -74.64 dBm -46.44 dB -6.50 dB
-20,900 MHz -11.450 MHz | 200.000 kHz 5.92351 GHz -66.84 dBm -38.63 dB -18.60 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 5.92356 GHz -66.93 dBm -38.73 dB -18.83 dB
10.450 MHz 11.450 MHz = 200.000 kHz 5.94644 GHz -66.49 dBm -38.29dB -18.39 dB
11.450 MHz 20.900 MHz |~ 200,000 kHz 5.94649 GHz -66.63 dBm -38.43dB -18.40 dB
20.900 MHz 31,350 MHz | 200.000 kHz 5.96622 GHz -75.03 dém -46.83 dB -6.99 dB
31.350 MHz 50,000 MHz |~ 200.000 kHz 5.06818 GHz -74.54 dgm -46.33 dB -6.33 dB
I ) [T
Date: 31.AUG.2023 10

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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sarans. FCC RF Test Report Report No. : FR372407F

11AX20MIMO_Ant3_5955

Spectrum =
Ref Level 10.00 dem Offset 15.29 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
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CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.31 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 5.90765 GHz -63.22 dBm -49.90 dB -9.90 dB
-31.650 MHz -21.100 MHz | 200,000 kHz 5.92353 GHz -63.88 dBm -50.57 dB -10.77 dB
-21.100 MHz -11.550 MHz | 200.000 kHz 5.94341 GHz -53.01 dBm -39.70 dB -19.66 dB
-11.550 MHz -10.550 MHz | 200.000 kHz 5.94347 GHz -53.18 dBm -39.87 d -20.17 dB
10.550 MHz 11.550 MHz = 200.000 kHz 5.96654 GHz -53.14 dBm -39.83dB -19.93 dB
11.550 MHz 21,100 MHz = 200,000 kHz 5.96659 GHz -52.73 dBm -39.42 dB -19.39 dB
21.100 MHz 31,650 MHz = 200.000 kHz 5.98655 GHz -63.86 dBm -50.54 dB -10.66 dB
31.650 MHz 50,000 MHz |~ 200.000 kHz 5.09542 GHz -63.42 dBm -50.11 dB -10.11 dB
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17.AUG.2023 14:41:36

11AX20MIMO_Ant4_5955

Spectrum

Ref Level 10.00 dBm  Offset 15.22 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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Spectrum Emission Mask Standard: None
Peak Power -17.77 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.350 MHz 200,000 kHz 5.90632 GHz -63.36 dBm -45.60 dB -5.60 dB
-31.350 MHz -20,900 MHz | 200,000 kHz 5.92369 GHz -64.22 dBm -46.46 dB -6.50 dB
-20,900 MHz -11.450 MHz | 200.000 kHz 5.94353 GHz -56.05 dBm -38.28 dB -18.26 dB
-11.450 MHz -10.450 MHz | 200,000 kHz 5.94356 GHz -56.15 dBm -38.38 dB -18.48 dB
10.450 MHz 11.450 MHz = 200.000 kHz 5.96645 GHz -56.13 dBm -38.36 dB -18.46 dB
11.450 MHz 20.900 MHz |~ 200,000 kHz 5.06648 GHz -56.07 dBm -38.30 dB -18.28 dB
20.900 MHz 31,350 MHz | 200.000 kHz 5.98615 GHz -64.25 dém -46.48 dB -6.72 db
31.350 MHz 50,000 MHz |~ 200.000 kHz 5.99623 GHz -63.78 dém -46.01 dB -6.01 dB

il J [T

Date: 17.AUG.2023 14:43:15

Span 100.0 MHz

Sporton International Inc. (KunShan) Page Number : A2-108 of 175
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX20MIMO_Ant3_6175

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset

15.42 dB Mode Sweep

@ 1Rm View
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Span 100.0 MHz

Spectrum Emission Mask

Peak Power -11.57 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz 30,900 MHz | 200.000 kHz 6.12660 GHz -64.05 deém -52.48 dB -12.48 dB
-30.900 MHz 20,600 MHz | 200.000 kHz 6.14423 GHz -64.46 dBm -52.89 dB -13.03 dB
-20.600 MHz 11,300 MHz | 200.000 kHz 6.16368 GHz -49.56 dBm -37.99 dB -17.96 dB
-11.300 MHz -10.300 MHz | 200.000 kHz 6.16373 GHz -49.57 dBm -38.00 dB -18.50 dB

10.300 MHz 11.300 MHz = 200.000 kHz 6.18628 GHz -49.24 dBm -37.66 dB -17.96 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.18631 GHz -49.08 dBm -37.51dB -17.51dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.20580 GHz -64.24 dgm 52.67 dB -12.80 db
30.900 MHz 50,000 MHz = 200,000 kHz 6.20620 GHz -63.70 dBm -52.13 dB -12.13 dB
| ) (T
Date: 17.AUG.Z 14:50:38

11AX20MIMO_Ant4_6175

Spectrum

Ref Level 10.00 dBm
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Offset 15.39 d8
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Span 100.0 MHz

Spectrum Emission Mask

Peak Power -16.07 dBm

Standard: None

RBW 200.000 kHz

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz -31,050 MHz | 200.000 kHz 6.13511 GHz -64.31 dém -48.25 dB -8.25 dB
31,050 MHz -20.700 MHz | 200.000 kHz 6.14407 GHz -64.88 dm -48.82 dB -8.96 dB
-20.700 MHz 11,350 MHz | 200.000 kHz 6.16362 GHz -54.05 dBm -37.98 dB -17.96 dB
-11.350 MHz -10.350 MHz | 200.000 kHz 6.16365 GHz -54.25 dBm -38.18 dB -18.28 dB

10.350 MHz 11.350 MHz | 200.000 kHz 6.18634 GHz -53.48 dBm -37.41dB -17.71de
11.350 MHz 20.700 MHz | 200.000 kHz 6.18640 GHz -53.54 dBm -37.47 dB -17.42 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.20603 GHz -64.71 dém -48.64 dB -8.67 db
31.050 MHz 50,000 MHz = 200,000 kHz 6.21794 GHz -64.19 dém -48.12 dB -8.12 dB
| ) (T
Dats: 17.AUG.2023 14:51:53

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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sarans. FCC RF Test Report Report No. : FR372407F

11AX20MIMO_Ant3_6415
Spectrum =
Ref Level 10.00 dem Offset 15.50 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.38009 GHz -63.81 dBm -52.60 dB -12.69 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.38399 GHz -64.20 dBm -53.08 dB -13.12dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.40365 GHz -49.37 dBm -38.24 dB -18.24 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.40365 GHz -49.85 dBm -38.73 dB -18.83 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.42635 GHz -49.55 dBm -38.42 dB -18.52 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.42636 GHz -49.56 dBm -38.44 dB -18.43 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.44592 GHz -64.19 dgém -52.07 dB -13.22 dB
31.050 MHz 50,000 MHz = 200,000 kHz 6.44835 GHz -64.00 dém -52.88 dB -12.88 dB
I ) [T
Date: 17.AUG. 2 14:54:38
11AX20MIMO_Ant4_6415
Spectrum
Ref Level 10.00 dBm Offset 15.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.55 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.37289 GHz -64.17 dBm -48.63 dB -8.63 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.38398 GHz -64.59 dBm -49.04 dB -9.07 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.40364 GHz -53.38 dBm -37.83 dB -17.82 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.40365 GHz -53.59 dBm -38.05 dB -18.15 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.42635 GHz -53.41 dBm -37.86 dB -17.96 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.42638 GHz -53.01 dBm -37.47 dB -17.45 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.44580 GHz -64.62 dBm -40.08 dB -0.27 db
31.050 MHz 50,000 MHz = 200,000 kHz 6.44697 GHz -63.91 dBm -48.37 dB -8.37 dB
I ) W
Date: 17.AUG.2023 14:55:51
Sporton International Inc. (KunShan) Page Number : A2-110 of 175
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX20MIMO_Ant3_6535

Spectrum =

Ref Level 10.00 dem Offset 15.57 dg Mode Sweep

Count 100/100

@ 1Rm View
Limit ¢theck PARS

0 dBfr=
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=504l / // \ \‘

-60 dBm — ]

-70 dBm

-80 dBm

CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.10 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.,500 MHz 200,000 kHz 6.48964 GHz -64.05 dBm -52.95 dB -12.95 dB
-31.500 MHz -21.000 MHz 200,000 kHz 6.50351 GHz -64.58 dBm -53.48 dB -13.48 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 6.52344 GHz -50.11 dBm -39.01 dB -18.97 dB
-11.500 MHz -10.500 MHz 200,000 kHz 6.52351 GHz -50.48 dBm -39.38 dB -19.48 dB
10.500 MHz 11.500 MHz = 200.000 kHz 6.54649 GHz -50.62 dBm -39.52 dB -19.82 db
11.500 MHz 21,000 MHz | 200.000 kHz 6.54655 GHz -50.69 dBm -39.59 dB -19.55 dB
21.000 MHz 31,500 MHz = 200,000 kHz 6.56649 GHz -64.13 dgém -53.04 dB -13.05 dB
31.500 MHz 50,000 MHz = 200,000 kHz 6.57704 GHz -63.79 dBm -52.69 dB -12.69 dB
I ) W
Date: 17.AUG. 2

11AX20MIMO_Ant4_6535

Spectrum
Ref Level 10.00 dBm  Offset 15.49 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
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-20 dBm f
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-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.09 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.49957 GHz -64.25 dBm -49.16 dB -9.16 dB
-31.650 MHz -21.100 MHz 200,000 kHz 6.50343 GHz -64.50 dBm -49.41 dB -9.49 dB
-21.100 MHz -11.550 MHz 200,000 kHz 6.52340 GHz -54.17 dBm -39.08 dB -19.03 dB
-11.550 MHz -10.550 MHz | 200,000 kHz 6.52346 GHz -54.11 dBm -39.02 dB -19.12 dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.54655 GHz -54.26 dBm -39.17 dB -19.27 db
11.550 MHz 21,100 MHz | 200.000 kHz 6.54660 GHz -54.70 dBm -39.61dB -19.57 db
21.100 MHz 31,650 MHz = 200,000 kHz 6.56660 GHz -64.50 dBm -49.40 dB -0.47 db
31.650 MHz 50,000 MHz = 200,000 kHz 6.58249 GHz -63.90 dBm -48.81 dB -8.81 dB
I ) [T
Date: 17.AUG.2023 15:09:48

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX20MIMO_Ant3_6695

Spectrum =

Ref Level 10.00 dem Offset 15.52 do Mode Sweep

Count 100/100

@ 1Rm View
Limit ¢theck PARS
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-80 dBm

CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.35dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.65243 GHz -63.55 dBm -52.20 dB -12.20 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.66330 GHz -64.22 dBm -52.87 dB -12.98 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.68337 GHz -51.00 dBm -39.65 dB -19.63 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.68340 GHz -51.07 dBm -39.72 dB -19.82 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.70660 GHz -51.62 dBm -40.28 dB -20.38 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.70661 GHz -51.42 dBm -40.08 dB -20.07 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.72678 GHz -64.17 dgém -52.82 dB -12.84 db
31.800 MHz 50,000 MHz = 200,000 kHz 6.73958 GHz -63.64 dBm -52.30 dB -12.30 dB
JL _
Date: 17.AUG. 2 15:11:40

11AX20MIMO_Ant4_6695

Spectrum
Ref Level 10.00 dBm  Offset 15.41 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm f
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30 dBm — iy
-40 dBm
-50 dBm / \
-60 dBm -
-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.64 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.66151 GHz -63.95 dBm -50.31 dB -10.31dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.66390 GHz -64.39 dBm -50.75 dB -10.86 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.68355 GHz -51.71 dBm -38.08 dB -18.03 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.68361 GHz -52.22 dBm -38.58 dB -18.68 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.70639 GHz -52.74 dBm -39.10 dB -19.40 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.70643 GHz -52.47 dBm -38.83dB -18.81 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.72616 GHz -64.42 dgm -50.79 dB -10.83 dB
31.200 MHz 50,000 MHz = 200,000 kHz 6.74151 GHz -63.59 dBm -40.95 dB -0.95 dB
JL _
Date: 17.AUG.2023

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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SPORTON LAB.

FCC RF Test Repo

rt

Report No. : FR372407F

11AX20MIMO_Ant3_6855

Spectrum

ﬁ

Count 100/100

Ref Level 10.00 dBm

Offset 15.53 d8 Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm

CF 6.855 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.03 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32.100 MHz | 200.000 kHz 6.81789 GHz -63.53 dém -52.50 dB -12.50 dB
-32.100 MHz 21,400 MHz | 200.000 kHz 6.82293 GHz -63.93 dém -52.89 dB -12.92 dB
21,400 MHz -11.700 MHz | 200.000 kHz 6.84328 GHz -50.98 dBm -39.94 dB -10.93 dB
-11.700 MHz -10.700 MHz | 200.000 kHz 6.84331 GHz -51.31 dBm -40.27 dB -20.37 dB

10.700 MHz 11.700 MHz | 200.000 kHz 6.86669 GHz -51.64 dBm -40.60 dB -20.90 dB
11.700 MHz 21,400 MHz | 200.000 kHz 6.86677 GHz -51.19 d&m -40.16 dB -20.10 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.88697 GHz -63.49 dém -52.45 dB -12.61 dB
32,100 MHz 50,000 MHz = 200,000 kHz 6.90224 GHz -52.93 dém -51.90 dB -11.90 dB
| ) (T
Date: 17.AUG.Z 15:15:37

11AX20MIMO_Ant4_6855

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 15.45 dB Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:
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M
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-80 dBm

CF 6.855 GHz

10001 pts Span

100.0 MHz

Spectrum Emission Mask
Peak Power -15.75dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,350 MHz | 200.000 kHz 6.81839 GHz -63.77 dém -48.01 dB -8.01dB
-31.350 MHz 20,900 MHz | 200.000 kHz 6.82365 GHz -64.37 dém -48.61 dB -8.62 dB
-20.900 MHz -11.450MHz | 200.000 kHz 6.84353 GHz -54.17 dBm -38.42 dB -18.39 dB
-11.450 MHz -10.450 MHz | 200.000 kHz 6.84356 GHz -54.22 dBm -38.46 dB -18.56 dB

10.450 MHz 11.450 MHz | 200.000 kHz 6.86644 GHz -54.41 dBm -38.65dB -18.75 dB
11.450 MHz 20.900 MHz | 200.000 kHz 6.86647 GHz -54.38 dBm -38.63dB -18.62 dB
20.900 MHz 31,350 MHz | 200.000 kHz 6.88635 GHz -64.02 dém -48.26 dB -8.27 db
31.350 MHz 50,000 MHz = 200,000 kHz 6.80048 GHz -63.36 dBm -47.61 dB -7.61 dB
| ) (T
Dats: 17.AUG.2023 15:16:55

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX40MIMO_Ant3_5965

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 15.34 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 5.965 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Peak Power -6.50 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |

-100.000 MHz 60,900 MHz | 500.000 kHz 5.87357 GHz -58.60 deém -52.10 dB -12.10 dB
60,900 MHz -40,600 MHz | 500.000 kHz 5.90421 GHz -59.15 dem -52.65 dB -12.72 dB
40,600 MHz 21,300 MHz | 500.000 kHz 5.94369 GHz -46.38 dBm -39.88 dB -19.98 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 5.94371 GHz -46.46 dBm -39.96 dB -20.16 dB
20.300 MHz 21,300 MHz | 500.000 kHz 5.98629 GHz -46.44 dBm -39.94 dB -20.14 dB
21.300 MHz 40,600 MHz | 500.000 kHz 5.98631 GHz -46.38 dBm -39.88 dB -19.87 db
40.600 MHz 60,900 MHz = 500,000 kHz 6.02573 GHz -59.60 dBm -53.10 dB -13.20 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.04835 GHz -59.22 dém -52.71 dB -12.71 dB

| ) (T
Dats: 17.AUG.Z

11AX40MIMO_Ant4_5965

Spectrum
Ref Level 10.00 dBm Offset 15.30 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm l l
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=50 dl
-70 dBm
-80 dBm
CF 5.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.96 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 5.87147 GHz -59.13 dBm -48.17 dB -8.17 dB
-60.900 MHz -40,600 MHz 500,000 kHz 5.90427 GHz -59.66 dBm -48.70 dB -8.80 dB
40,600 MHz -21.300 MHz 500,000 kHz 5.94367 GHz -50.64 dBm -39.68 dB -19.67 dB
-21.300 MHz -20.300 MHz 500,000 kHz 5.94371 GHz -50.37 dBm -39.41 dB -19.61 dB
20.300 MHz 21,300 MHz | 500.000 kHz 5.98629 GHz -50.27 dBm -39.31dB -19.51 dB
21.300 MHz 40,600 MHz | 500.000 kHz 5.98633 GHz -50.54 dBm -39.58 dB -19.57 db
40.600 MHz 60,900 MHz = 500,000 kHz 6.02581 GHz -60.09 dém -49.13 dB -0.19 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.05959 GHz -59.94 dgm -48.98 dB -8.98 dB
I ) [T
Date: 17.AUG.2023 15:35:08

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR372407F

11AX40MIMO_Ant3_6165

Count 100/100

Spectrum

ﬁ

Ref Level 10.00 dBm

Offset

15.48 dB

Mode Sweep

@ 1Rm View
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CF 6.165 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -7.73 dBm

Standard: None

RBW 500.000 kHz

JL

Date: 17.AUG. 2

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 61,200 MHz | 500.000 kHz 6.06653 GHz -59.43 dém 5171 dB -1171dB
61,200 MHz -40,800 MHz | 500.000 kHz 6.10385 GHz -59.97 dém -52.24 dB -12.27 dB
40,800 MHz 21,400 MHz | 500.000 kHz 6.14359 GHz -47.38 dBm -39.65 dB -19.65 dB
-21.400 MHz -20.400 MHz | 500.000 kHz 6.14361 GHz -47.64 dBm -39.91 dB 20.11 dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.18639 GHz -47.58 dBm -39.85dB -20.05 dB
21.400 MHz 40,800 MHz = 500.000 kHz 6.18643 GHz -47.32 dBm -39.59 dB -19.58 dB
40.800 MHz 61,200 MHz = 500,000 kHz 6.22613 GHz -59.99 dém -52.26 dB -12.30 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.24527 GHz -59.72 dBm -51.99 dB -11.99 dB

Gl e

11AX40MIMO_Ant4_6165

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset

15.45 dB

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:
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-70 dBm

-80 dBm

CF 6.165 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Peak Power -12.51 dBm

Range Low |

| RBW

Standard: None

RBW 500.000 kHz

Range Up | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz 61,200 MHz | 500.000 kHz 6.06755 GHz -59.95 dém -47.44 db 7.44 db
61,200 MHz -40,800 MHz | 500.000 kHz 6.10391 GHz -60.84 dem -48.33 dB -8.39 dB
40,800 MHz 21,400 MHz | 500.000 kHz 6.14357 GHz -51.68 dBm -39.17 dB -19.15 dB
-21.400 MHz -20.400 MHz | 500.000 kHz 6.14361 GHz -52.00 dBm -39.49 dB -19.69 dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.18639 GHz -51.44 dBm -38.93dB -19.13 dB
21.400 MHz 40,800 MHz = 500.000 kHz 6.18641 GHz -51.47 dBm -38.96 dB -18.96 dB
40.800 MHz 61,200 MHz = 500,000 kHz 6.22613 GHz -60.45 dém -47.94 dB -7.98 db
61.200 MHz 100,000 MHz = 500.000 kHz 6.22727 GHz -60.23 dBm -47.72 dB -7.72 dB
| ) W
Dats: 17.AUG.2023 15:39:01

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Repo

rt

Report No. : FR372407F

11AX40MIMO_Ant3_6405

Spectrum

ﬁ

Count 100/100

Ref Level 10.00 dBm

Offset

15.74 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.405 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask
Peak Power -6.76 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 60,900 MHz | 500.000 kHz 6.34001 GHz -59.41 dém -52.65 dB -12.65 dB
60,900 MHz -40,600 MHz | 500.000 kHz 6£.34411 GHz -59.92 dém -53.16 dB -13.17 dB
40,600 MHz 21,300 MHz | 500.000 kHz 6.38369 GHz -45.79 dBm -39.03 dB -19.03 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 6.38371 GHz -45.90 dBm -39.14 dB -19.34 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.42629 GHz -46.38 dBm -39.62 dB -19.82 db
21.300 MHz 40,600 MHz | 500.000 kHz 6.42637 GHz -46.53 dBm -39.77 dB -19.74 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.46581 GHz -59.93 dém 53.17 dB -13.22 dB
60.900 MHz 100,000 MHz = 500.000 kHz 6.50143 GHz -59.47 dgm -52.71 dB -12.71 dB

JL

Date: 17.AUG. 2

G e

11AX40MIMO_Ant4_6405

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset

15.73 de Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm

CF 6.405 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask
Peak Power -11.21dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |

-100.000 MHz 61,800 MHz | 500.000 kHz 6.32323 GHz -59.99 dém -48.78 dB -8.78 dB
61,800 MHz -41,200 MHz | 500.000 kHz 6.34323 GHz -60.29 dem -49.08 dB -9.10 dB
41,200 MHz 21,600 MHz | 500.000 kHz 6.36385 GHz -58.680 dBm -47.59 dB -19.61 dB
21,600 MHz 20,600 MHz | 500.000 kHz 6.38341 GHz -51.64 dBm -40.43 db -20.63 dB
20.600 MHz 21,600 MHz = 500.000 kHz 6.42659 GHz -51.15 d&m -39.94 dB -20.14 dB
21.600 MHz 41,200 MHz | 500.000 kHz 6.42663 GHz -51.01 dBm -39.80 dB -19.78 dB
41.200 MHz 61,800 MHz = 500.000 kHz 6.46660 GHz -60.25 dém -49.04 dB -0.10 dB
61.800 MHz 100,000 MHz = 500.000 kHz 6.46811 GHz -59.84 dém -48.63 dB -8.63 dB

| ) (T
Date: 17.AUG.2023 15:42:49

Sporton International Inc. (KunShan)
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sarans. FCC RF Test Report Report No. : FR372407F

11AX40MIMO_Ant3_6565
Spectrum =
Ref Level 10.00 dem Offset 15.21de Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
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-70 dBm
-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.13 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.49057 GHz -59.79 dBm -52.66 dB -12.66 dB
-60.600 MHz -40,400 MHz 500,000 kHz 6.50441 GHz -60.14 dBm -53.01dB -13.01dB
40,400 MHz -21.200 MHz 500,000 kHz 6.54379 GHz -46.00 dBm -38.86 dB -18.86 dB
-21.200 MHz -20.200 MHz 500,000 kHz 6.54381 GHz -45.98 dBm -38.85 dB -19.05 dB
20.200 MHz 21,200 MHz | 500.000 kHz 6.58619 GHz -46.95 dBm -39.82 dB -20.02 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.58625 GHz -46.73 dBm -39.60 dB -19.58 dB
40,400 MHz 60,600 MHz = 500.000 kHz 6.62547 GHz -60.17 dém -53.04 dB -13.12 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.63057 GHz -59.79 dém -52.65 dB -12.65 dB
I ) W
Date: 17.AUG. 2 15:55:48
11AX40MIMO_Ant4_6565
Spectrum
Ref Level 10.00 dBm Offset 15.13 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
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-70 dBm
-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.87 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.46921 GHz -60.54 dBm -49.67 dB -9.67 dB
-61.200 MHz -40,800 MHz 500,000 kHz 6.50387 GHz -60.96 dBm -50.09 dB -10.13 dB
40,800 MHz -21.400 MHz 500,000 kHz 6.52519 GHz -57.87 dBm -46.99 dB -19.40 dB
-21.400 MHz -20.400 MHz 500,000 kHz 6.54361 GHz -50.64 dBm -39.76 dB -19.96 dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.58639 GHz -50.17 dBm -39.30 dB -19.50 dB
21.400 MHz 40,800 MHz = 500.000 kHz 6.58641 GHz -50.25 dam -39.37 dB -19.37 db
40.800 MHz 61,200 MHz = 500,000 kHz 6.62615 GHz -60.60 dBm -49.72 dB -0.75 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.63385 GHz -60.08 dém -40.20 dB -0.20 dB
I ) W
Date: 17.AUG.2023 15:57:09
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX40MIMO_Ant3_6685

Spectrum

ﬁ

Ref Level 10.00 dém Offset
Count 100/100

15.49 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.685 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -9.07 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 61,200 MHz | 500.000 kHz 6.61773 GHz -59.34 dém -50.27 dB -10.27 dB
61,200 MHz -40,800 MHz | 500.000 kHz 6.62383 GHz -59.77 dém -50.70 dB -10.72 dB
40,800 MHz 21,400 MHz | 500.000 kHz 6.66357 GHz -48.20 dBm -39.13 dB -19.11 dB
-21.400 MHz -20.400 MHz | 500.000 kHz 6.66361 GHz -48.54 dBm -39.46 dB -19.66 dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.70639 GHz -49.85 dBm -40.78 dB -20.98 dB
21.400 MHz 40,800 MHz = 500.000 kHz 6.70643 GHz -49.64 dBm -40.57 dB -20.55 dB
40.800 MHz 61,200 MHz = 500,000 kHz 6.74619 GHz -59.78 dém -50.71 dB -10.71 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.75087 GHz -59.36 dBm -50.29 dB -10.29 dB

JL

Date: 17.AUG. 2 15:59:37

J [T

11AX40MIMO_Ant4_6685

Spectrum

Ref Level 10.00 dBm Offset 15.39 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm i i
-30 dBm
40 dBm S B
-0 dRm
-70 dBm
-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.37 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-100.000 MHz -60.900 MHz 500,000 kHz 6.61687 GHz -59.75 dBm -48.38 dB -8.38 dB
-60.900 MHz -40,600 MHz 500,000 kHz 6.62419 GHz -60.20 dBm -48.83 dB -8.88 dB
40,600 MHz -21.300 MHz 500,000 kHz 6.66365 GHz -50.25 dBm -38.89 dB -18.87 dB
-21.300 MHz -20.300 MHz 500,000 kHz 6.66371 GHz -50.13 dBm -38.77 dB -18.97 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.70629 GHz -50.52 dBm -39.15dB -19.35 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.70635 GHz -50.66 dBm -39.30 dB -19.28 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.74589 GHz -60.15 dém -48.78 dB -8.79 db
60.900 MHz 100,000 MHz = 500.000 kHz 6.75109 GHz -59.63 dém -48.26 dB -8.26 dB
I ) W
Date: 17.AUG.2023 16:00:56

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX40MIMO_Ant3_6845

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 15.50 dg

Mode Sweep

@ 1Rm View

Limit ¢heck
0 de g

PARS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

<50 dem

-70 dBm

-80 dBm

CF 6.845 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -6.10 dBm

Standard: None
RBW 500.000 kHz

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 60,900 MHz | 500.000 kHz 6.76623 GHz -59.10 dém -53.00 dB -13.00 dB
60,900 MHz -40,600 MHz | 500.000 kHz 6.78425 GHz -59.59 dem -53.49 dB -13.58 dB
40,600 MHz 21,300 MHz | 500.000 kHz 6.82367 GHz -44.90 dBm -38.80 dB -18.79 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 6.82371 GHz -44.98 dBm -38.88 dB -10.08 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.86629 GHz -45.77 dBm -39.67 dB -19.87 db
21.300 MHz 40,600 MHz | 500.000 kHz 6.86635 GHz -45.52 dBm -39.42 dB -19.40 dB
40.600 MHz 60,900 MHz = 500,000 kHz 6.90583 GHz -59.06 dém -52.97 dB -13.01 dB
60.900 MHz 100,000 MHz = 500.000 kHz 5.90977 GHz -58.94 dBm -52.84 dB -12.84 dB

| ) (T
Dats: 17.AUG.Z

11AX40MIMO_Ant4_6845

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 15.41 de

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

S04

-70 dBm

-80 dBm

CF 6.845 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -10.70 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 60,900 MHz | 500.000 kHz 6.76071 GHz -59.58 dém -48.88 dB -8.88 dB
60,900 MHz -40,600 MHz | 500.000 kHz 6.78423 GHz -59.82 dém -49.12 dB -9.20 dB
40,600 MHz 21,300 MHz | 500.000 kHz 6.82363 GHz -49.59 dBm -38.90 dB -18.87 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 6.82371 GHz -45.65 dBm -38.95 dB -19.15 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.86629 GHz -49.89 dBm -39.19dB -19.39 dB
21.300 MHz 40,600 MHz | 500.000 kHz 6.86635 GHz -50.09 dBm -39.39dB -19.37 db
40.600 MHz 60,900 MHz = 500,000 kHz 6.90579 GHz -59.61 dém -48.91 dB -8.98 db
60.900 MHz 100,000 MHz = 500.000 kHz 6.91169 GHz -59.20 dém -48.50 dB -8.50 dB

| ) (T
Dats: 17.AUG.2023 16:04:49

Sporton International Inc. (KunShan)
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sarans. FCC RF Test Report Report No. : FR372407F

11AX80MIMO_Ant3_5985

Spectrum =
Ref Level 10.00 dem Offset 15.21de Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm i i
-20 dBf
" ) C
-30 dBm
-40 dBm / \
-50 dBrm
60 dBm
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.03 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 5.85870 GHz -55.42 dBm -51.38 dB -11.38 dB
-124,800 MHz -83.200 MHz 1.000 MHz 5.86026 GHz -55.53 dBm -51.50 dB -11.52 dB
-83.200 MHz -42,600 MHz 1.000 MHz 5.94238 GHz -43.71 dBm -39.67 dB -19.67 dB
-42,600 MHz 41,600 MHz 1.000 MHz 5.94242 GHz -43.93 dBm -39.80 dB -20.29 dB
41,600 MHz 42,600 MHz 1.000 MHz 6.02758 GHz -43.30 dBm -39.26 dB -19.66 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.02766 GHz -43.31 dBm -39.28 dB -19.26 dB
983.200 MHz 124,800 MHz 1.000 MHz 6.10970 GHz -56.34 dBm 52.31 dB -12.34 dB
124,800 MHz 200.000 MHz 1.000 MHz 6.11546 GHz -56.29 dém -52.26 dB -12.26 dB
I ) [T
Date: 17.AUG. 2

11AX80MIMO_Ant4_5985

Spectrum
Ref Level 10.00 dBm  Offset 15.12 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
50 dem
0 dBm
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.08 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 5.85762 GHz -56.36 dBm -48.38 dB -8.38 dB
-123,600 MHz -82,400 MHz 1.000 MHz 5.86158 GHz -56.53 dBm -48.55 dB -8.60 dB
-82,400 MHz -42,200 MHz 1.000 MHz 5.90338 GHz -53.30 dBm -45.32 dB -17.47 dB
-42,200 MHz -41.200 MHz 1.000 MHz 5.94282 GHz -45.52 dBm -37.54 dB -17.94 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.02718 GHz -45.51 dBm -37.53dB -17.93 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.02722 GHz -45.62 dBm -37.64dB -17.64 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.10845 GHz -57.67 dgm -40.69 dB -0.73 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.11706 GHz -57.52 dém -40.53 dB -0.53 dB
I ) [T
Date: 17.AUG.2023 16

Sporton International Inc. (KunShan) Page Number 1 A2-120 of 175
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW



sarans. FCC RF Test Report

Report No. : FR372407F

11AX80MIMO_Ant3_6145

Spectrum

ﬁ

Ref Level 10.00 dem Offset 15.50 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm i i
-20 dBm > C
-30 dBf
m —~1 [
-40 dBm > )’ \ -
-50 dBrm
-60 dBm
-70 dBm
-80 dBm
CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.02 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.01734 GHz -55.39 dBm -51.37 dB -11.37 dB
-124,800 MHz -83.200 MHz 1.000 MHz 6.02022 GHz -55.92 dBm -51.90 dB -11.91dB
-83.200 MHz -42,600 MHz 1.000 MHz 6.10226 GHz -43.60 dBm -39.58 dB -19.55 dB
-42,600 MHz 41,600 MHz 1.000 MHz 6.10242 GHz -43.51 dBm -39.49 di -19.89 dB
41,600 MHz 42,600 MHz 1.000 MHz 6.18758 GHz -43.06 dBm -39.04 dB -19.44 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.18782 GHz -43.14 dBm -39.12 dB -19.08 dB
983.200 MHz 124,800 MHz 1.000 MHz 6.26958 GHz -56.50 dém -52.48 dB -12.54 db
124,800 MHz 200.000 MHz 1.000 MHz 6.27274 GHz -56.28 dém -52.26 dB -12.26 dB
I ) W
Date: 17.AUG. 2

11AX80MIMO_Ant4_6145

JL

Date: 17.AUG.2023

Spectrum
Ref Level 10.00 dBm Offset 15.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf=26
-10 dBém
-20 dBm
-30 dBm
-40 dBm
L~ ~
S0 g
et
60 dBm
-70 dBm
-80 dBm
CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.04 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.01810 GHz -56.07 dBm -47.03 dB -7.03 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.02158 GHz -56.68 dBm -47.63 dB -7.69 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.10274 GHz -46.37 dBm -37.33dB -17.31dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.10282 GHz -46.64 dBm -37.60 dB -18.00 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.18718 GHz -45.81 dBm -36.76 dB -17.16 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.18722 GHz -45.49 dBm -36.45dB -16.45 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.268465 GHz -57.21 dém -48.17 dB -8.21dB
123.600 MHz 200.000 MHz 1.000 MHz 6.26966 GHz -56.99 dBm -47.95 dB -7.95 dB

J [T

16

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
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sarans. FCC RF Test Report Report No. : FR372407F

11AX80MIMO_Ant3_6385

Spectrum =
Ref Level 10.00 dem Offset 15.63 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm — -
- e
-40 dBm ), \‘
-50 dBrm
-60 dBm
-70 dBm
-80 dBm
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.22 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.23118 GHz -55.73 dBm -51.52 dB -11.52 dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.26270 GHz -56.09 dBm -51.88 dB -11.91dB
-81.600 MHz -41,800 MHz 1.000 MHz 6.34318 GHz -41.33 dBm -37.11dB -17.11dB
41,800 MHz 40,800 MHz 1.000 MHz 6.34322 GHz -41.09 dBm -36.87 dB -17.27 dB
40.800 MHz 41.800 MHz 1.000 MHz 6.42678 GHz -41.55 dBm -37.33dB -17.73 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.42682 GHz -41.76 dBm -37.54 dB -17.54 dB
81.600 MHz 122,400 MHz 1.000 MHz 6.50694 GHz -56.46 dBm -52.25 dB -12.38 dB
122,400 MHz 200.000 MHz 1.000 MHz 6.51306 GHz -56.28 dém -52.06 dB -12.06 dB
I ) [T
Date: 17.AUG. 2

11AX80MIMO_Ant4_6385

Spectrum
Ref Level 10.00 dBm Offset 15.64 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém 1 ‘
20 dBm i i
-30 dém = -
-40 dBm o 4
-SO BT - — -
€0 dem
-70 dBm
-80 dBm
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.91 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.23362 GHz -56.84 dBm -47.93 dB -7.93dB
-124,200 MHz -82,800 MHz 1.000 MHz 6.26102 GHz -57.15 dBm -48.25 dB -8.31dB
-82,800 MHz -42,400 MHz 1.000 MHz 6.30390 GHz -53.38 dBm -44.47 dB -16.81 dB
42,400 MHz 41,400 MHz 1.000 MHz 6.34262 GHz -45.95 dBm -37.04 dB -17.44 dB
41.400 MHz 42,400 MHz 1.000 MHz 6.42738 GHz -46.11 dBm -37.20dB -17.60 dB
42,400 MHz 82.800 MHz 1.000 MHz 6.42746 GHz -46.07 dBm -37.16 dB -17.15dB
82.800 MHz 124,200 MHz 1.000 MHz 6.50906 GHz -57.24 dgm -48.33 dB -8.38 db
124,200 MHz 200.000 MHz 1.000 MHz 6.57738 GHz -56.88 dBm -47.97 dB -7.97 dB
I ) W
Date: 17.AUG.2023 16:30:41
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sarans. FCC RF Test Report

Report No. : FR372407F

11AX80MIMO_Ant3_6625

Spectrum =
Ref Level 10.00 dem Offset 15.22 do Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm — S
-40 dBm ] \
S0 pS—
-60 dBm
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.08 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.48014 GHz -55.51 dBm -51.53 dB -11.53 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.50234 GHz -55.66 dBm -51.68 dB -11.78 dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.58298 GHz -42.06 dBm -38.07 dB -18.07 dB
-42,000 MHz 41,000 MHz 1.000 MHz 6.58302 GHz -42.29 dBm -38.31dB -18.71 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.66698 GHz -42.95 dBm -38.97 dB -19.37 db
42,000 MHz 82.000 MHz 1.000 MHz 6.66706 GHz -43.33 dBm -39.35dB -19.34 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.74798 GHz -56.60 dBm 52.62 dB -12.63 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.75214 GHz -56.23 dBm -52.25 dB -12.25 dB
I ) [T
Date: 17.AUG. 2

11AX80MIMO_Ant4_6625

Spectrum
Ref Level 10.00 dBm  Offset 15.14 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
50 dem
ELELLT
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.84 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.50118 GHz -57.30 dBm -49.46 dB -9.46 dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.50262 GHz -57.52 dBm -49.68 dB -9.69 dB
-81.600 MHz -41,800 MHz 1.000 MHz 6.55838 GHz -46.83 dBm -38.99 dB -14.00 dB
41,800 MHz 40,800 MHz 1.000 MHz 6.58322 GHz -42.37 dBm -34.53 dB -14.93 dB
40.800 MHz 41.800 MHz 1.000 MHz 6.66678 GHz -43.35 dBm -35.51dB -15.91 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.66682 GHz -43.19 dBm -35.35dB -15.34 dB
81.600 MHz 122,400 MHz 1.000 MHz 6.74718 GHz -57.15 deém -49.31 dB -0.37 db
122,400 MHz 200.000 MHz 1.000 MHz 6.75902 GHz -57.05 dém -40.21 dB -0.21dB
I ) [T
Date: 17.AUG.2023 16:40:47

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX80MIMO_Ant3_6705

Spectrum

ﬁ

Ref Level 10.00 dm Offset 15.62 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBrm
I —
60 dBm
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.12 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.57914 GHz -55.93 dBm -49.81 dB -9.81dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.58150 GHz -56.11 dBm -49.98 dB -10.01 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.66270 GHz -44.48 dBm -38.36 dB -18.34 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.66282 GHz -44.33 dBm -38.20 dB -18.60 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.74718 GHz -45.75 dBm -39.63dB -20.03 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.74726 GHz -45.81 dBm -39.68 dB -19.67 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.82846 GHz -56.60 dBm -50.48 dB -10.52 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.89670 GHz -56.12 dBm -50.00 dB -10.00 dB
I ) [T
Date: 17.AUG. 2

11AX80MIMO_Ant4_6705

Spectrum

Ref Level 10.00 dBm Offset 15.47 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
-30 dem [ |
-40 dBm
L ™
50 dBm
&0 dem
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.48 dBm RBW 1.000 MHz
Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.57702 GHz -56.48 dBm -48.00 dB -8.00 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.58170 GHz -56.63 dBm -48.15 dB -8.24 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.63542 GHz -49.81 dBm -41.33 dB -15.88 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.66282 GHz -44.28 dBm -35.80 dB -16.20 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.74718 GHz -45.80 dBm -37.32dB -17.72 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.74734 GHz -45.96 dBm -37.48 dB -17.46 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.82806 GHz -56.93 dém -48.45 dB -8.60 db
123.600 MHz 200.000 MHz 1.000 MHz 6.80008 GHz -56.49 dgm -48.01 dB -8.01 dB

JL

Date: 17.AUG.2023 16:44:41
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX80MIMO_Ant3_6785

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset

15.64 dB Mode Sweep

@ 1Rm View

Limit ¢heck

0 de

ks

-10 dBm

-20 dBm

-30 dBm

-40 dBm

<50 dem

-60 dBm

-70 dBm

-80 dBm

CF 6.785 GHz

10001 pts 5

pan 400.0 MHz

Spectrum Emission Mask

Peak Power -3.54 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 6.65008 GHz -55.27 dém 5173 dB 1173 dB
-123,600 MHz 82,400 MHz 1.000 MHz 6.66150 GHz -55.39 dem -51.84 dB -11.87 dB
-82.400 MHz 42,200 MHz 1.000 MHz 6.74262 GHz -42.10 dBm -38.56 dB -18.52 dB
42,200 MHz -41.200 MHz 1.000 MHz 6.74262 GHz -41.80 d8m -38.26 dB -18.66 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.82718 GHz -41.62 dBm -38.08 dB -18.48 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.82722 GHz -41.75 dBm -38.20 dB -18.20 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.90845 GHz -55.77 dém 52.23 dB -12.27 db
123.600 MHz 200.000 MHz 1.000 MHz 6.91406 GHz -55.56 dBm -52.02 dB -12.02 dB

| ) W
Dats: 17.AUG.Z 16:47:00

11AX80MIMO_Ant4_6785

Spectrum

Ref Level 10.00 dBm Offset 15.54 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
40 dB
" " T
50 dem
-60 dBm
-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.86 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.63578 GHz -56.33 dBm -48.48 dB -8.48 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.66202 GHz -56.55 dBm -48.69 dB -8.70 dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.74298 GHz -44.62 dBm -36.77 dB -16.76 dB
-42,000 MHz 41,000 MHz 1.000 MHz 6.74302 GHz -44.63 dBm -36.78 dB -17.18 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.82698 GHz -44.83 dBm -36.97 dB -17.37 db
42,000 MHz 82.000 MHz 1.000 MHz 6.82702 GHz -44.65 dBm -36.80 dB -16.79 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.90798 GHz -56.23 dém -48.38 dB -8.38 db
123,000 MHz 200.000 MHz 1.000 MHz 6.91770 GHz -56.10 dBm -48.24 dB -8.24 dB
I ) W
Date: 17.AUG.2023 16:48:22
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11AX160MIMO_Ant3_6025

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset

15.06 dB Mode Sweep

@ 1Rm View
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Span 800.0 MHz

Spectrum Emission Mask

Peak Power -3.32 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -248,400 MHz 2.000 MHz 5.76016 GHz -54.61 dém 51.20 dB -11.20 dB
-248.400 MHz | -165.600 MHz 2.000 MHz 5.77664 GHz -55.07 dem 51.74 dB -11.75 dB
-165.600 MHz 83,800 MHz 2.000 MHz 5.85952 GHz -48.54 dBm -45.22 dB -17.23 dB
-83.800 MHz -62.800 MHz 2.000 MHz 5.94124 GHz -41.63 dBm -38.31 dB -19.14 dB

82.800 MHz 983.800 MHz 2,000 MHz 6.10876 GHz -41.13 dBm -37.81dB -18.64 dB

983.800 MHz 165.600 MHz 2,000 MHz 6.10892 GHz -41.31 dBm -37.99 dB -17.97 db
165.600 MHz 248,400 MHz 2,000 MHz 6.27328 GHz -55.43 dém 52.11 dB -12.12 dB
248,400 MHz 400.000 MHz 2,000 MHz 6.27504 GHz -55.30 dBm -51.97 dB -11.97 dB

| )
17.AUG.2023 05:36:08

11AX160MIMO_Ant4_6025

Spectrum

Ref Level 10.00 dBm  Offset 14,95 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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P
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-40 dBm
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-80 dBm
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Spectrum Emission Mask Standard: None
Peak Power -8.24 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 5.77600 GHz -55.31 dBm -47.07 dB -7.07 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 5.77784 GHz -55.42 dBm -47.19 dB -7.19.dB
-164.800 MHz -83.400 MHz 2,000 MHz 5.86608 GHz -49.72 dBm -41.48 dB -14.06 dB
-83.400 MHz -82,400 MHz 2,000 MHz 5.94164 GHz -44.52 dBm -36.20 dB -17.12dB
982,400 MHz 83,400 MHz 2,000 MHz 6.10836 GHz -45.15 dBm -36.92 dB -17.75 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.10844 GHz -45.21 dBm -36.98 dB -16.97 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.27216 GHz -55.91 dém -47.67 dB -7.68 dB
247.200 MHz 400.000 MHz 2,000 MHz 6.40192 GHz -55.68 dBm -47 .45 dB -7.45 dB
I ) W
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11AX160MIMO_Ant3_6185

Spectrum
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Count 100/100
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Span 800.0 MHz

Spectrum Emission Mask
Peak Power -4.05 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -247.200 MHz 2.000 MHz 5.88552 GHz -53.83 dém -49.78 dB -9.78 dB
-247.200 MHz | -164.800 MHz 2.000 MHz 5.93784 GHz -54.53 dém -50.48 dB -10.49 dB
-164,800 MHz -83.400 MHz 2.000 MHz 6.02032 GHz -49.03 dBm -44.98 dB -16.99 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.10164 GHz -41.44 dBm -37.39 dB -18.22 dB

982,400 MHz 83,400 MHz 2,000 MHz 6.26836 GHz -41.10 d&m -37.05dB -17.88 dB

83.400 MHz 164.800 MHz 2,000 MHz 6.26844 GHz -41.09 dBm -37.04 dB -17.03 dB
164.800 MHz 247.200 MHz 2,000 MHz ©6.43136 GHz -55.10 dém -51.05 dB -11.18de
247.200 MHz 400.000 MHz 2,000 MHz 6.58144 GHz -54.88 dBm -50.83 dB -10.83 dB

| )
17.AUG.2023 05:39:56

11AX160MIMO_Ant4_6185
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Count 100/100
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CF 6.185 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -9.07 dBm

Standard: None

RBW 2.000 MHz

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-400.000 MHz | -249.600 MHz 2.000 MHz 5.88256 GHz -53.97 dém -44.90 dB -4.90 dB

-249.600 MHz | -166.400 MHz 2.000 MHz 5.93544 GHz -54.77 dem -45.70 dB 571 dB

-166.400 MHz -84.200 MHz 2.000 MHz 6.01912 GHz -50.58 dBm -41.51 dB -13.56 dB
-84.200 MHz -63.200 MHz 2.000 MHz 6.10084 GHz -46.37 dBm -37.31 dB -18.14 dB
983.200 MHz 984.200 MHz 2,000 MHz 6.26916 GHz -45.91 dBm -36.84 dB -17.67 db
84.200 MHz 166.400 MHz 2,000 MHz 6.26932 GHz -45.86 dBm -36.79 dB -16.78 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.43456 GHz -55.41 dém -46.35 dB -6.35 dB
249,600 MHz 400.000 MHz 2,000 MHz 6.57448 GHz -55.01 dém -45.95 dB -5.95 dB

| ) (T
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11AX160MIMO_Ant3_6345

Spectrum =
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CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.08 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.04824 GHz -54.24 dBm -50.16 dB -10.16 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.09808 GHz -55.27 dBm -51.18 dB -11.22dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.18072 GHz -49.13 dBm -45.05 dB -17.10 dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.26164 GHz -42.07 dBm -37.99 dB -18.82 dB
982,400 MHz 83,400 MHz 2,000 MHz 6.42836 GHz -41.87 dBm -37.79dB -18.63 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.42844 GHz -41.98 dBm -37.90 dB -17.80 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.50088 GHz -54.84 dgm -50.76 dB -10.95 dB
247.200 MHz 400.000 MHz 2,000 MHz 6.60200 GHz -54.80 dBm -50.72 dB -10.72 dB

il J

17.AUG.2023 05:43

11AX160MIMO_Ant4_6345

Spectrum
Ref Level 10.00 dBm  Offset 15.23 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -8.91 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.02792 GHz -54.54 dBm -45.63 dB -5.63 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.09592 GHz -55.51 dBm -46.59 dB -6.67 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.18496 GHz -49.29 dBm -40.38 dB -13.00 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.26084 GHz -45.80 dBm -36.80 dB -17.72dB
983.200 MHz 984.200 MHz 2,000 MHz 6.42916 GHz -45.69 dBm -36.77 dB -17.61dB
84.200 MHz 166.400 MHz 2,000 MHz 6.42924 GHz -45.76 dBm -36.84 dB -16.84 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.59440 GHz -55.17 dgm -46.26 dB -6.20 dB
249,600 MHz 400.000 MHz 2,000 MHz 6.74128 GHz -54.88 dBm -45.97 dB -5.97 dB
I ) [T
Date: 17.AUG.2023 05:44:48
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11AX160MIMO_Ant3_6665

Spectrum
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Ref Level 10.00 dém Offset
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Mode Sweep

@ 1Rm View

Limit ¢heck
0 de g

PABS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

<50 dem

-60 dBm

-70 dBm

-80 dBm

CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -4.01 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -247.200 MHz 2.000 MHz 6.41600 GHz -54.49 dém -50.48 dB -10.48 dB
-247.200 MHz | -164.800 MHz 2.000 MHz 6.41784 GHz -54.59 dem -50.58 dB -10.59 dB
-164,800 MHz -83.400 MHz 2.000 MHz 6.50128 GHz -45.19 dBm -45.18 dB -17.29 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.58164 GHz -41.32 dBm -37.31 dB -18.15 dB

982,400 MHz 83,400 MHz 2,000 MHz 6.74836 GHz -43.34 dBm -39.33dB -20.17 dB

83.400 MHz 164.800 MHz 2,000 MHz 6.74860 GHz -43.53 dBm -39.52 dB -19.50 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.91184 GHz -54.15 dgm -50.15 dB -10.20 dB
247.200 MHz 400.000 MHz 2,000 MHz 6.92712 GHz -54.00 dém -40.99 dB -0.99 dB

JL _
17.AUG.2023 05:50:00

11AX160MIMO_Ant4_6665

Spectrum

Count 100/100

Ref Level 10.00 dBm
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Mode Sweep

@ 1Rm View
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10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -7.88 dBm

Standard: None

RBW 2.000 MHz

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-400.000 MHz | -247.200 MHz 2.000 MHz 6.30912 GHz -55.00 deém -47.13 dB 7.13dB

-247.200 MHz | -164.800 MHz 2.000 MHz 6.41800 GHz -55.10 dém -47.22 dB -7.25 dB

-164,800 MHz -83.400 MHz 2.000 MHz 6.50208 GHz -48.07 dBm -40.19 dB -12.38 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.58164 GHz -42.19 dBm -34.31 dB -15.14 dB
982,400 MHz 83,400 MHz 2,000 MHz 6.74836 GHz -44.65 dBm -36.77 dB -17.61de
83.400 MHz 164.800 MHz 2,000 MHz 6.74852 GHz -44.76 dBm -36.89dB -16.87 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.91192 GHz -54.35 dém -46.47 dB -6.51dB
247.200 MHz 400.000 MHz 2,000 MHz 6.92512 GHz -54.08 dém -46.20 dB -6.20 dB

JL _
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<802.11ax Partial RU>

Maximum power spectral density

Test Result
e Antenna | Fred(MHZ) | &t | jdex [dgrg/sl\L/jIIIElz] I [dBIfTL/RNlIDHz] [dBIr_ri1r/nl\;ItHz] HEEIE
26Tone | RUO -17.98 -2.00 -19.98 <17.00 PASS
Ant3 5935 52Tone | RU37 -18 -2.00 -20.00 <17.00 PASS
106Tone | RU53 -19.96 -2.00 -21.96 <17.00 PASS
26Tone | RUO -22.21 -2.00 -24.21 <17.00 PASS
Ant4 5935 52Tone | RU37 -22.22 -2.00 -24.22 <17.00 PASS
106Tone | RU53 -24.29 -2.00 -26.29 <17.00 PASS
26Tone | RUO -16.59 1.01 -15.58 <17.00 PASS
total 5935 52Tone | RU37 -16.61 1.01 -15.60 <17.00 PASS
106Tone | RU53 -18.60 1.01 -17.59 <17.00 PASS
26Tone | RUO -5.58 -2.00 -7.58 <17.00 PASS
Ant3 5955 52Tone | RU37 -5.59 -2.00 -7.59 <17.00 PASS
106Tone | RU53 -4.99 -2.00 -6.99 <17.00 PASS
26Tone | RUO -9.53 -2.00 -11.53 <17.00 PASS
Ant4 5955 52Tone | RU37 -9.41 -2.00 -11.41 <17.00 PASS
106Tone | RU53 -9.22 -2.00 -11.22 <17.00 PASS
26Tone | RUO -4.11 1.01 -3.10 <17.00 PASS
11AX20MIMO

total 5955 52Tone | RU37 -4.08 1.01 -3.07 <17.00 PASS
106Tone | RU53 -3.60 1.01 -2.59 <17.00 PASS
26Tone | RUO 5.1 -2.00 -7.10 <17.00 PASS
Ant3 6175 52Tone | RU37 -4.82 -2.00 -6.82 <17.00 PASS
106Tone | RU53 -4.83 -2.00 -6.83 <17.00 PASS
26Tone | RUO -10.1 -2.00 -12.10 <17.00 PASS
Ant4 6175 52Tone | RU37 -9.49 -2.00 -11.49 <17.00 PASS
106Tone | RU53 -9.43 -2.00 -11.43 <17.00 PASS
26Tone | RUO -3.91 1.01 -2.90 <17.00 PASS
total 6175 52Tone | RU37 -3.55 1.01 -2.54 <17.00 PASS
106Tone | RU53 -3.54 1.01 -2.53 <17.00 PASS
26Tone | RU8 -4.65 -2.00 -6.65 <17.00 PASS
Ant3 6415 52Tone | RU40 -4.74 -2.00 -6.74 <17.00 PASS
106Tone | RU54 -5.17 -2.00 -7.17 <17.00 PASS
26Tone | RU8 -10.04 -2.00 -12.04 <17.00 PASS

Ant4 6415
52Tone | RU40 -10.1 -2.00 -12.10 <17.00 PASS
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106Tone | RU54 -9.48 -2.00 -11.48 <17.00 PASS
26Tone | RU8 -3.55 1.01 -2.54 <17.00 PASS
total 6415 52Tone | RU40 -3.63 1.01 -2.62 <17.00 PASS
106Tone | RU54 -3.80 1.01 -2.79 <17.00 PASS
26Tone | RUO -5.23 -2.00 -7.23 <17.00 PASS
Ant3 6535 52Tone | RU37 -5.56 -2.00 -7.56 <17.00 PASS
106Tone | RU53 -5.75 -2.00 -7.75 <17.00 PASS
26Tone | RUO -9.27 -2.00 -11.27 <17.00 PASS
Ant4 6535 52Tone | RU37 -10.13 -2.00 -12.13 <17.00 PASS
106Tone | RU53 -10.62 -2.00 -12.62 <17.00 PASS
26Tone | RUO -3.79 1.01 -2.78 <17.00 PASS
total 6535 52Tone | RU37 -4.26 1.01 -3.25 <17.00 PASS
106Tone | RU53 -4.53 1.01 -3.52 <17.00 PASS
26Tone | RUO -5.44 -2.00 -7.44 <17.00 PASS
Ant3 6695 52Tone | RU37 -5.87 -2.00 -7.87 <17.00 PASS
106Tone | RU53 -5.57 -2.00 -7.57 <17.00 PASS
26Tone | RUO -8.55 -2.00 -10.55 <17.00 PASS
Ant4 6695 52Tone | RU37 -9.18 -2.00 -11.18 <17.00 PASS
106Tone | RU53 -9.53 -2.00 -11.53 <17.00 PASS
26Tone | RUO -3.71 1.01 -2.70 <17.00 PASS
total 6695 52Tone | RU37 -4.21 1.01 -3.20 <17.00 PASS
106Tone | RU53 -4.10 1.01 -3.09 <17.00 PASS
26Tone | RUS8 -5.25 -2.00 -7.25 <17.00 PASS
Ant3 6855 52Tone | RU40 -5.29 -2.00 -7.29 <17.00 PASS
106Tone | RU54 -5.01 -2.00 -7.01 <17.00 PASS
26Tone | RU8 -10.22 -2.00 -12.22 <17.00 PASS
Ant4 6855 52Tone | RU40 -10.2 -2.00 -12.20 <17.00 PASS
106Tone | RU54 -10.02 -2.00 -12.02 <17.00 PASS
26Tone | RU8 -4.05 1.01 -3.04 <17.00 PASS
total 6855 52Tone | RU40 -4.07 1.01 -3.06 <17.00 PASS
106Tone | RU54 -3.82 1.01 -2.81 <17.00 PASS
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Test Graphs
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11AX20MIMO_Ant4_5935_52Tone_RU37
Spectrum [BE]

Ref Level 10,00 dBm Offset 1529 dé & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 22.22 dBm
5.9274480 GHz,
0 dBm

-10 dBm

20 dBm: =

-30 dBm: L

{ :
-40 dBm / \

|/ it A
-50 dem:

-60 dBm

-70 dBm:

-30 dBm

CF 5.935 GHz 1001 pts Span 40.0 MHz

) ()

L

Date: 31.AUG.2023 11:20:57

11AX20MIMO_Ant4_5935_106Tone_RU53
Spectrum [%]

Ref Level 10,00 dém  Offset 1522 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 24.29 dBm
5.9268880 GHZ
0 dem

-10 dBm:

-20 dBm

.

r —
-30 dBm: \

-40 dBm: I’I \|
/ Yl e
-50 dem:

-60 dBm

-70 dBm:

-30 dBm

CF 5.935 GHz 1001 pts Span 40.0 MHz

) ()

L

Date: 31.AUG.2023 11:23:34

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number 1 A2-134 of 175



SPORTON LAB.

FCC RF Test Report

Report No

. FR372407F

11AX20MIMO_Ant3_5955_26Tone_RUO

Spectrum

(®)

Ref Level 10,00 dém
o Att
Count 100/100

20 dB & SWT

Offset 1531 dB & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

5.58 dBm)|
5.9464090 GHz

-10 dBm

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm:

Wm'w i uﬂwhﬁ l %

-60 dBm

-70 dBm:

-30 dBm

CF 5.955 GHz

1001 pts

Span 40.0 MHz

L

Date:

22.AUG.2023

05:05:40

11AX20MIMO_Ant3_5955_52Tone_RU37

Spectrum

(=)

Ref Level 10,00 dBm
lo Att

Count 100/100
[®1Rm View

20 dB & SWT

Offset 1522 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

0 dem

M1[1]

5.59 dBm)
5.9465280 GHz

-10 dBm:

-20 dBm

-30 dBm:

ot

-40 dBm:

mq,w

DAL

Date: 22.AUG.2023

05:11:07

- .
-50 dem:
-60 dBm
-70 dBm:
-80 dBm
CF 5.955 GHz 1001 pts Span 40.0 MHz
[ ) )

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number

: A2-135 of 175



s=amranas. FCC RF Test Report Report No. : FR372407F

11AX20MIMO_Ant3_5955_106Tone_RU53
Spectrum @

Ref Level 10,00 dBm Offset 1529 dé & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 4.99 dBm
5.9488060 GHz,
0 dBm

-10 dem
’ \
|

-20 dbm /

-30 dBm . .

Ll
// ‘
-40 dBm

50 dem

-60 dBm

-70 dBm:

-30 dBm

CF 5.955 GHz 1001 pts Span 40.0 MHz
[ [ ) )

Date: 22.AUG.2023 05:15:23

11AX20MIMO_Ant4_5955_26Tone_RUO
Spectrum [%]

Ref Level 10,00 dBm  Offset 1524 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 9.53 dBm
5.9465680 GHZ
0 dem

M1
-10 dBm:

-20 dBm / |

-30 dBm. ‘l’ A

U I R RN
=

50 aém —

-60 dBm

-70 dBm:

-30 dBm

CF 5.955 GHz 1001 pts Span 40.0 MHz

) W e

L

Date: 22.AUG.2023 05:06:21

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number : A2-136 of 175



saroniis. FCC RF Test Report

Report No

. FR372407F

11AX20MIMO_Ant4_5955_52Tone_RU37

Spectrum ",§‘

Ref Level 10,00 dBm Offset 1522 d& & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 9.41 dBm
5.9477270 GHz
0 dBm

-10 dBm -
\
20 dBm / \

[
/ M‘W’M'““WMW%MMM

-50 dBm:

-60 dBm

-70 dBm:

-30 dBm

CF 5.955 GHz 1001 pts Span 40.0 MHz

) W e

11AX20MIMO_Ant4_5955_106Tone_RU53

Spectrum T

Ref Level 10,00 dém  Offset 1522 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

Mode Sweesp

[®1Rm View

M1[1] 9.22 dBm
5.9466480 GHZ
0 dem

-10 dBm:

-20 dBm

-30 dBm |

o] RN,

-50 dBm:

-60 dBm

-70 dBm:

-30 dBm

CF 5.955 GHz 1001 pts Span 40.0 MHz
L 1 J [TTERRRE]
Date: 22.AUG.2023 05:16:34
Sporton International Inc. (KunShan) Page Number 1 A2-137 of 175

TEL : +86-512-57900158
FCC ID: HLEEAG660BWNW



SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX20MIMO_Ant3_6175_26Tone_RUO

Spectrum

(®)

Ref Level 10,00 dém
o Att

Count 100/100

20 dB & SWT

Offset 1542 dB & RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm View

0 dem

M1[1] 5.10 dBm

6.1664890 GHz

-10 dBm

-20 dBm

-30 dBm:

-40 dBm:

B0 ——

e

R Wh

-60 dBm

-70 dBm:

-30 dBm

CF 6.175 GHz

1001 pts

Span 40.0 MHz

) ()

11AX20MIMO_Ant3_6175_52Tone_RU37

Spectrum

Ref Level 10,00 dBm

(=)

| Att
Count 100/100
[®1Rm View

20 dB & SWT

Offset 1542 d& @ RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweesp

0 dem

M1[1] 1.82 dBm)

6.1684470 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm: ra

WiRTFRR N,

50 dam—

J MM.,M

-60 dBm

-70 dBm:

-30 dBm

CF 6.175 GHz

1001 pts

Span 40.0 MHz

L

Date: 22.AUG.2023 05:20:57

) )

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number : A2-138 of 175



saroniis. FCC RF Test Report

Report No

. FR372407F

11AX20MIMO_Ant3_6175_106Tone_RU53

Spectrum ",§‘

Ref Level 10,00 dBm Offset 1542 dB & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 4.83 dBm|
6.1692060 GHZ
0 dBm T
X —
e s
-10 dBm

/ \
-20 dBm [

S i
-40 dBm - "/ IM

,Sﬁ aém ] E—

-60 dBm

-70 dBm:

-30 dBm

CF 6.175 GHz 1001 pts Span 40.0 MHz

) ()

11AX20MIMO_Ant4_6175_26Tone_RUO

Spectrum T

Ref Level 10,00 dém  Offset 1532 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 10.10 dBm
6.1664890 GHZ
0 dem

-10 dBm:

20 dem L

-30 dBm. / |

/ il | H.!,H Ws,
-40 dBm 1]
—M// AL
[ 50 dBm——

-60 dBm

-70 dBm:

-30 dBm

CF 6.175 GHz 1001 pts Span 40.0 MHz
L il ] [ CEREERE ]
Date: 22.AUG.2023 05:19:4
Sporton International Inc. (KunShan) Page Number : A2-139 of 175

TEL : +86-512-57900158
FCC ID: HLEEAG660BWNW



SPORTON LAB.

FCC RF Test Report

Report No

. FR372407F

11AX20MIMO_Ant4_6175_52Tone_RU37

Spectrum

Ref Level 10,00 dém

(®)

Offset 1539 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz

Count 100/100
@ 1Rm View

Mode Sweep

M1[1] 9.49 dBm

6.1664890 GHz
0 dem

-10 dBm

-20 dBm / \

|

-30 dBm:

i
40 dBm W‘/"‘ WWH\I'WW J!H Tﬁm‘riﬁm lluw%%»h
Wﬁ“""”ﬂ” —

-60 dBm

-70 dBm:

-30 dBm

CF 6.175 GHz

1001 pts Span 40.0 MHz

L

) ()
Date: 22.AUG.Z023 05:21:49

11AX20MIMO_Ant4_6175_106Tone_RU53

Spectrum

(=)
A
Ref Level 10,00 dBm Offset 1532 d& & RBW 1 MHz
lo At 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
(@ 1rm View
M1[1] 9.43 dBm
6.1666480 GHZ
0 dem
M1
-10 dBm: 7 N
/ \
-20 dBm -

/ \
o / A
g i

L e

[ =
i
=
=
e

-60 dBm

-70 dBm:

-30 dBm

CF 6.175 GHz 1001 pts

L

Date: 22.AUG.2023

Span 40.0 MHz

) ()

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: HLEEAG660BWNW

Page Number

: A2-140 of 175



s=amranas. FCC RF Test Report Report No. : FR372407F

11AX20MIMO_Ant3_6415_26Tone_RUS
Spectrum @

Ref Level 10,00 dBm Offset 1559 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 4.65 dBm
6.4235110 GHz,
0 dBm

A

-10 dBm
[
-20 dBm !

-30 dBm e

LT
N, T \\

-50 dim

-60 dBm

-70 dBm:

-30 dBm

CF 6.415 GHz 1001 pts Span 40.0 MHz

[ [ ) )

Date: 22.AUG.2023 05:29:0

11AX20MIMO_Ant3_6415_52Tone_RU40

Spectrum T

Ref Level 10,00 dém  Offset 1552 d& & RBW 1 MHz

| Att 20 dB & SWT 20 ms & VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm Yiew
m1[1] 1.74 dBm)
6.4231920 GHz
0 dem T
.
;- ™
-10 dBm: \\
-20 dBm f !

-30 dBm: " | IV : \
-40 dBm "H{H 1 l | w” M“WW l\‘«.

f
_— I e
50 dem B _—
-60 dBm:
-70 dBm
-80 dBm
CF 6.415 GHz 1001 pts Span 40.0 MHz
L il J [TTERRRE]
Date: 22.AUG.2023 05:30:11
Sporton International Inc. (KunShan) Page Number 1 A2-141 of 175

TEL : +86-512-57900158
FCC ID: HLEEAG660BWNW



s=amranas. FCC RF Test Report Report No. : FR372407F

11AX20MIMO_Ant3_6415_106Tone_RU54

Spectrum ",§‘

Ref Level 10,00 dBm Offset 1559 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 5.17 dBm

6.4213140 GHz
0 dem

s | ™,
-10 dBm

20 dem / 4

\
-30 dBm: 14

— ”““—-v
-50 dem

-60 dBm

-70 dBm:

-30 dBm

CF 6.415 GHz 1001 pts Span 40.0 MHz

[ [ ) ()

Date: 22.AUG.2023 05:33:19

11AX20MIMO_Ant4_6415_26Tone_RUS8

Spectrum T

Ref Level 10,00 dém  Offset 1562 d& & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 10.04 dBm

6.4235910 GHz
0 dem

-10 dBm: X

-20 dBm ! 3

-30 dBm: FJ \

-40 dBm : A WMM}, WU\W H

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.415 GHz 1001 pts Span 40.0 MHz

[ [ ) ()

Date: 22.AUG.2023 05:29:

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number 1 A2-142 of 175



saroniis. FCC RF Test Report

Report No

. FR372407F

11AX20MIMO_Ant4_6415_52Tone_RU40

Spectrum ",§‘

Ref Level 10,00 dBm Offset 1562 dé & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
M1[1] 10.10 dBm
6.4230720 GHz
0 dem
-10 dBm N
/ Y
-20 dBm

[

/ |
WMMMMWW Y \

—
-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.415 GHz 1001 pts Span 40.0 MHz

[ )il ) )

11AX20MIMO_Ant4_6415_106Tone_RU54

Spectrum T

Ref Level 10,00 dém  Offset 1562 d& & RBW 1 MHz

lo At 20 dB @ SWT 20ms @ VBW 3MHz Mode Sweep
Count 100/100
(@ 1rm View
m1[1] 9.48 dBm
6.4230320 GHz
0 dem
-10 dBm

-20 dBm f \
-30 dBm. / \

Ui \

-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.415 GHz 1001 pts Span 40.0 MHz

L

) )

Date: 22.AUG.2023 05:34:31

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: HLEEAG660BWNW

Page Number 1 A2-143 of 175



s=amranas. FCC RF Test Report Report No. : FR372407F

11AX20MIMO_Ant3_6535_26Tone_RUO
Spectrum @

Ref Level 10,00 dBm Offset 1557 dB & RBW 1 MHz
lo Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ 1Rm View

Mode Sweep

M1[1] 5.23 dBm
6.5265680 GHZ,
0 dBm

-10 dBm / \
-20 dBm /

-30 dBm:

S g
ot — )y L., IMM’MM}A\

S
-50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.535 GHz 1001 pts Span 40.0 MHz

[ )il ) )

11AX20MIMO_Ant3_6535_52Tone_RU37

Spectrum T

Ref Level 10,00 dém  Offset 1557 d& & RBW 1 MHz
| Att 20 dB & SWT 20 ms & VBW 3 MHz
Count 100/100

[®1Rm View

Mode Sweesp

M1[1] 5.56 dBm
6.5265280 GHZ
0 dem

-10 dBm:

-20 dBm JI

B A L .1

— S

T N
-0 dBm:

-60 dBm

-70 dBm:

-30 dBm

CF 6.535 GHz 1001 pts Span 40.0 MHz

[ )il ) )

Date: 22.AUG.2023 07:45:36

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number 1 A2-144 of 175



saroniis. FCC RF Test Report

Report No. : FR372407F

11AX20MIMO_Ant3_6535_106Tone_RU53

Spectrum ",§‘

Ref Level 10,00 dBm Offset 1557 dB & RBW 1 MHz

lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
M1[1] 5.75 dBm|
6.5319630 GHZ
0 dem

-10 dBm

-20 dBm / L

f Ly
-30 dBm. Wiy

-40 dBm t

°50 dBm

-60 dBm

-70 dBm:

-30 dBm

CF 6.535 GHz 1001 pts Span 40.0 MHz

[ [ ) )

Date: 22.AUG.2023 07:49:13

11AX20MIMO_Ant4_6535_26Tone_RUO

Spectrum T

Ref Level 10,00 dBm  Offset 1549 dB & RBW 1 MHz

| Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
Count 100/100

[®1Rm View

M1[1] 9.27 dBm

6.5266880 GHz
0 dem

-10 dBm:

-20 dBm

-30 dBm: [l \

/
-40 dBm. ,Pf‘ \W\l \NHWAM%MM
I ]

50 dBm— L

-60 dBm

-70 dBm:

-30 dBm

CF 6.535 GHz 1001 pts Span 40.0 MHz

[ [ ) ()

Date: 22.AUG.2023 07:44:21

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number

: A2-145 of 175



SPORTON LAB.

FCC RF Test Report

Report No

. FR372407F

11AX20MIMO_Ant4_6535_52Tone_RU37

Spectrum

Ref Level 10,00 dém
o Att

Count 100/100
@ 1Rm View

(®)

Offset 1549 dB & RBW 1 MHz

20 dB & SWT 20ms @ VBW 3 MHz Mode Sweep

M1[1] 10.13 dBm

6.5267680 GHz
0 dem

-10 dBm

-20 dBm

-30 dBm:

-40 dBm:

/ WMMMWWW‘W\N

-50 dem:

-60 dBm

-70 dBm:

-30 dBm

CF 6.535 GHz

1001 pts Span 40.0 MHz

L

Date: 22.AUG.2023

07:46:47

11AX20MIMO_Ant4_6535_106Tone_RU53

Spectrum

Ref Level 10,00 dBm
lo Att
Count 100/100

(=)

Offset 1542 d& & RBW 1 MHz

20 dB & SWT 20ms & VBW 3 MHz Mode Sweep

[®1Rm View

M1[1] 10.62 dBm

6.5268080 GHz
0 dem

-10 dBm:

-20 dBm

-30 dBm:

A

-40 dBm:

Mw%

50 dBm—

-60 dBm

-70 dBm:

-30 dBm

1001 pts Span 40.0 MHz

CF 6.535 GHz

L

Date:

22.AUG.2023

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: HLEEAG660BWNW

Page Number

: A2-146 of 175



SPORTON LAB.

FCC RF Test Report

Report No

. FR372407F

11AX20MIMO_Ant3_6695_26Tone_RUO

Spectrum

(®)

Ref Level 10,00 dém
o Att
Count 100/100

20 dB & SWT

Offset 1552 d& & RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ 1Rm View

0 dem

M1[1]

5.44 dBm)|
6.6864890 GHz

-10 dBm

-20 dBm

-30 dBm:

-40 dBm:

-50 dBm:

-60 dBm

-70 dBm:

-30 dBm

CF 6.695 GHz

1001 pts

Span 40.0 MHz

L

Date:

22.AUG.2023

07:51:49

11AX20MIMO_Ant3_6695_52Tone_RU37

Spectrum

(=)

Ref Level 10,00 dBm
lo Att

Count 100/100
[®1Rm View

20 dB & SWT

Offset 1552 d& & RBW 1 MHz

20ms & VBW 3 MHz Mode Sweep

0 dem

M1[1]

5.87 dBm)
6.6863690 GHz

-10 dBm:

-20 dBm

-30 dBm:

-40 dBm:

i

50 dem——

AR

-60 dBm

-70 dBm:

-30 dBm

CF 6.695 GHz

1001 pts

Span 40.0 MHz

L

Date: 22.AUG.2023

08:05:41

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number

1 A2-147 of 175



SPORTON LAB.

FCC RF Test Report

Report No

. FR372407F

11AX20MIMO_Ant3_6695_106Tone_RU53

Spectrum ",§‘
Ref Level 10,00 dBm Offset 1552 d& & RBW 1 MHz
lo Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ 1Rm View
M1[1] 5.57 dBm|
6.6926020 GHZ
0 dem T
/________.——'\
-10 dBm /
' \
20 dem ’.f T
J 1
-30 dBm /
-40 dBm i ‘
e 'H'"*’*-'u.-
I W SN I
-50 dBm
-60 dBm
-70 dBm-
-30 dBm
CF 6.695 GHz 1001 pts Span 40.0 MHz
I [ ) )
Da 22.AUG.2023 08:06:38

11AX20MIMO_Ant4_6695_26Tone_RUO

Spectrum

(=)

Ref Level 10,00 dBm
lo Att
Count 100/100

20 dB & SWT

Offset 1541 dE & RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweesp

[®1Rm View

0 dem

M1[1]

8.55 dBm)
6.6864890 GHz

-10 dBm:

-20 dBm

-30 dBm: /

-40 dBm: -f‘

-50 dBm

i A WWWMWM

-60 dBm

-70 dBm:

-30 dBm

CF 6.695 GHz

1001 pts

Span 40.0 MHz

L

Date: 22.AUG.2023

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number

: A2-148 of 175





